ASSEMBLY INSTRUCTIONS
ITEM NO.:37560T

Do not tighten screws until completely assembled.

PAGE 1 OF 8




PARTS IDENTIFICATION




PARTS IDENTIFICATION

1# — 1pc 104 -
2# Q 1pc
11# 2pcs
| l 12# 1pc
3 | 1pc 13#
LEFT 5pcs
/l 14# 1pc
l | 2pcs
4# 1pc 15#
RIGHT N
16# 4pcs
S# 2pcs
174 T 2pcs
6# 2pcs
/ 18# 1pc
f i LEFT _
T# I 1pc
: 19# 1pc
8# ; RIGHT 1 pC
| 20# 1pc
Ve |
o 1pc 21# O 2pcs
M6x8 2pcs D M6x25 8pcs
M6x15 19pcs M6x55 8pcs
M6x25 14pcs M6x22 2pCS
M6x30 3pcs 4x4 2pcs
M6X60 1pes M6x10 18pcs
17x17x18  RED 12pcs @ 17x17x18 BLACK  12pcs
32x32x30 9pcs

PAGE 3 OF 8










STEP 5.




STEP 7.

STEP 8.

PAGE 7 OF 8



STEP 10.




	BST1069 艾克米大货说明书 Model (1)
	BST1069 艾克米大货说明书 Model (2)
	BST1069 艾克米大货说明书 Model (3-1)
	BST1069 艾克米大货说明书 Model (4-1)
	BST1069 艾克米大货说明书 Model (5-1)
	BST1069 艾克米大货说明书 Model (6-1)
	BST1069 艾克米大货说明书 Model (7-1)
	BST1069 艾克米大货说明书 Model (8-1)

